BEST BALANCE

ORIGINAL HELICOPTER

e INSTRUCTION MANUAL




B %

EL&I(c

REHR (1] * v L ONE, BEOMS
(2] v FESMCLEZ L D

[8] Iz ELRTHE
(4] * PofEEE Y 1 A0 RK

FASTER (1) EB5HHEIL
(2] A 4 > 7 L — AHIL(SERH)
[8] Ev F7 v 7#EDMT
[4] 7uREH—FKoty 574 7
[6] %L

28 X E i
UEIN—2IZDWT

Ao RO LoD, FELSEET2HEFHNET,

[

(=2 TS 2 B~

11
18
21
26

29

30

Table of contents
Preface

Section for preparation
[1] Checking the details and quantity of the kit
[2] Items necessary other than the kit
[3] Tools necessary for assembling
[4] Kind of screws and how to read the sizes

Section for assembling
(1] Partial assembling
[2] Total assembling
[3] Assembling the pitch-up mechanism
[4] Setting the prop(radio) and servos
[6] Final assembling

Memoranda for safety

Parts for repair and maintenance

The Specification herein shall be subject
to change without any prior notice for improvements.

o LA N

11
18
21
26

29

30




T L&z

PREFACE

e e

BEST BALANCE

BBL-HAWK

Euﬁ—ﬁwﬁﬁtbthﬁﬁLﬁ/Whvﬁf&fog;kﬁ7
b—AFff%@@RO\UU77—TTO
mh&wﬁﬁﬁ%MmtgxmﬁﬁﬂmwBMAmmtﬁ%ﬁLiL
=4

FroAIL.F—¥

A4 ro—r-@itE 1,500mm(59.1")
Fobvo—5—EE 280mm(11.0™
RisE 1,330mm(52.3")
SRER . 4,300g(9.48bs)
ERY—+F BOSEOERCINSLEDNET,
vy 60~61H
18 FF) o 3 B 4 4 Sch. ~ a7y —FAEME 54— FLtk

SOV NS [ BBLLHAWK & — 27 | ¥ BEEF V2725 28

<2< 00
HhaLrTEwit,
A, BHEOMEX L2 b HHRBLTVAZT SRR E S
NTBhETH, ELVWATY LA LAROERTRIELRE (2
BN THLKREF > Tohh 2T, FHABELRD) 2TL O
AT, "YIT5—OEEY +HCBERLTASHLEEDTT S,
AT A IEDBFCHBOR -AEE L BHESOT SV,
Ky s DREOKIE, BRBOKHR, EHFCOVTRIBLARLT,
F RO TR -TENS - 2 E i, BFHTTH. BRE - Fi
BRENEE b Hu, b OF— At g R E CHEEEMF LR
OE T S, ):4ggé%f@rﬂé‘ﬁ'Giﬂ‘fﬂ;ﬂNo'%Ji’%ﬁL'C_Fé

W,

This BBL-HAWK is one of our ultimate RC helicopters of boom & pod
type in which we have assembled all the engineering know-hows that
HIROBO has accumulated for these ten plus years. We haye named the
basical style, that has unlimited expandability, “BEST-BALANCE”,

TECHNICAL DATA
Mainrotorspan ................. 1,500mm(59.1")
Tail rotor diameter .............. 280mm(11.0")
Fuselagelength ................. 1,330mm(52.3")
Full-equipped. weight ............ 4,300g( bs)
This weight may change according to the weight of loaded servos and battery.
ENZiie e smanssea dies sammis For 60 to 61
Optimum radio ............. .... b5ch- Radio for helicopter

5-servospecification

Thank you very much for your having purchased HIROBO’S “BBL-HAWK?".
This helicopter has been so designed that everyone can display full performance of
this helicopter. However, unless you assemble it correctly, the designed
performance can not be taken out. And also it is very dangerous. So, please
carefully read this instruction/assembling manual from the beginning to the end.

Before beginning to assemble, make sure of the quantity and specifications of
the parts.

Once you open a parts pack, we are not able to accept a request of replacement
of parts. Should there be any inconsistency in parts, please kindly send back thE.
user’s card to the SALES DEPT. of HIROBO LTD., after you have the and verifiec
by hobby shop.

1



O AL T L= 64(3)

Main frame (3)
Ei 1 A %ﬁ
' 1
J PREPARATION SECTION

I

i1 SR )
Fuel tank O-4—~wvwEk

Rotor head

Ml v FOARE. HEOIEREHBAVLET,
Check the details and the quantity of this kit

ALY TL—KEy b .
[ §j —
Main blade set ] Assy

N

= : Xp/E—-%vE:
A42TL—A(1) F=nTL—F e S

Tail blad Canopy - Cabi
Main frame (1) 24 v TL—h(2) ailblade

Main frame(2)

% \.,

‘



SH¥-—ar0-NYp 7 k
Rudder control shaft

=

TrFerTxy -
Landing gear

Fsbat g F Tail (8)

Tail pipe




[2] % v PSS REL b0

Ad(.iitional items needed to complete your SST-EAGLE
helicopter.

O =24
SchBl DAY T2 -—B70Rey hHFRETT .
SY—-—FOFEREHEHHLET,
RITMA7OXTHEAARETT Y. SHHHREEA,
BRIBLNTYT,

Radio Control System

A minimum of 5 channel helicopter radio is best of this kit.

A airplane radio can be used but it should be installed to use 5 servos. A 4-servosystem
will not allow the best performance from your sst-eagle and is not recommended.

@ Y+v10 ) .
XA R T+ 1ORBELT LRIFAEETT . BEMLENHRY y1OERWY M

1= H DRI ETT

Gyro

This helicopter may be flown without a gyro. However, gyrosare relatively inexpensive

and easy to install. The improvement obtained by using a gyro will enable the beginner to

learn more quickly, and the expert to produce better flight. Itistherefore

recommended that one be installed.

GYRO
© b

Present

JAN
L
Absent

@ RF—5-tiNyFY -
BMAZ—F— YT )R BTT,
Starter and Battery

You will need an electric starter motor and a suitable high capacity battery. the starter must

be provided with a pulley which will operate properly with the belt start system of your BBL-

HAWK. The Hirobo “Z” starter and Hirobo Nicad battery are a very good combination.

The standard airplane starter, with a 12 volt automobile battery is also satisfactory.

©

cOK—z24—2—g12vF4T42-0-F , 222 —42—@R)
HIROBO Z starter & 12V adapter code ¥ 6,800

12va0Aah/Sy 7Y — 12vF 4 7% —(BIF%)
_ 12V 40Ahbattery ¥ 1,000

AEAXS—%— s 2vanER T Y- \
Ordinary starter & 12V automobile battery

HERI2VARY —F —
Usual 12V starter

12V 40Ah
Ny F)—

12V 40Ahbattery




@ BRSNS YTV -rT—28_q_§ (3] ,!gﬂ_\"[t:f,%gfxl,—a: .
Tools necessary for assembling

Battery for starting & Glowplug Wire
EOf—2—215v/iy5y_y ®LEL > F15,20,25.30mm Chkklidsd
J—28—-0-F 1-type wrench Plug wrench

@ HIROBO Mars 1.5V battery &
Glowplug Wire
(%v bIE) -
(Included in Kit) 1%
1.5~3.0mm
O 1SVAER/NSYFY—. T340 F
1.5V large-capacity battery & Glowplug Wire ® + K5 4/5— 218 @ -F71:5- 238
(2% Kl

Flat Blade screw driver
Large one and small one

/’9‘/ %

¥ REBRAZAYFREAXVERMEBERS AN HFRBELRIFENSNET,

A precision screw driver may he necessary for switch mounting screws of radio receiver.

® BHEMHK T
o *? i S Phillips screw driver
—H-RTZrOXZEHFI10~15%D 6D EHRHHLET .
No. 1 and No. 2

ERAANESHRIFRVERBVET, '
Fuel and fuel pump
Fuel shall be made by a reliable maker, and it highly recommended that fuel has nitromethane

by the ratio of 10 to 15%. Itis better that the oil is synthetic.

QRO ®+FLF @5yt~ F
MR 7 & C7 ! Double-headed wrench Needle-Nose pliers
Fuel pump _ o
(Electric type) wyK L 7 (FBR) (= FEXZ210~15% A1)
Fuel pump (manual type) Fuel for helicopter
(containing by 10% to 15%
Nitromethane) b 2y
5.5mm

® I I, 775
Engine and Muffler



®@hys-F17 ®FyIALLF

Modelling knife Nut driver

M3+ v b

For 3mm nut

Ww=y/¥— YR

Side cutters Scissors

Dty
MAICBEGHD
Other items necessary for assembling

o097
Thread locking agent

@ BMERA

‘Cyanoacrylate glue

}

@ I R¥ ERA
3044
Epoxy glue for
30-minute

BRETH>TVET,
Available at a hobby model shop

4] * SOBREY  Rymp

Kinds of screws and how to see the sizes

NER R EEYEEE
Cap screw (CS)

3mm

M. M3X8CS
Example l

PR S & 3mm
Dia. of screw

8

..‘

10mm

T an

w
3
3

. M3 X10TS

Example _l
2VYOKE 3mm

Dia, of screw

l—’f ryy72aoYa-
Cap screw
FIVDOEE smm
Length of screw
®@FyELTEAQEESYET)
Tapping screw (Two types are availableXTS)

@FRE@FE 2

Pan head machine screw (PH)

12mm

T §
5

w
3
3

M. M3 X12PH

Example
o J L’}"\'EEZ
*YMkE 3mm

Dia. of screw

@ty 2T Ya-—
Set screw (SS)

M3X58S

1.5mm~3mm

i
b

\— 3mm
ayEVYTER

Tapping screw

2YORE 10mm

Length of screw
©Fut @+ Oy b
Nut o0F N KRALDOF IOV BAHOURT Y HTT.
u
$eXBBERALTT.
e paRRALL Nylon nut
MEDE it 'l':i,: is o nut which is furnished with a nylon insert to prevent
] loasening under vibration conditions.
2mm T
@Ivvy—
@tﬁmm @P.Smm Washer $3X8 FW
62 FW Flat Washer (FW)
2ot Flat Washer (FW) ﬂ!r_
M4 nut !
amm = ©

S

©

8mm

Pan head machine screw
FVORE 12mm
Length of screw

—F40:
@l Nylont



&@

Nafrl
Parts position

EJ
Name of parts

F—AT—Lkry—
Tail boom holder

LEBL i—
L type wrench

-2
I type lever

kel ]
Tail shaft

F—=NI1= 5} — 2 (RNL)

Tail unit case (R)and (L)
L

Counter geat assombly

2= N VD iy
Cooling fan

A¥—F— T if =
Starter pulley

F—ALV ¥ TL— } Assy
Tail pitch plate assembly

F—AnD P Y Assy
Tail housing ass=mbly

EsFLii—Lx7}
Pitch Jever shaft




HE AL

ASSEMBLING SECTION

I

TFROMETMITTTF &L,

] #s4#asr

1]

1]
(2]
13]

14]
18]

O—-%—~v FBOD
A7y aFL—+
ILXR-—F—-0Ovy K&
ILAR—F— L=
I8

F-LBO~D

EFMIL

I5]
[6]
7]
(9]

A4 7L —LER
O-—2—~vy FORHAH
Y—K292 MAARAHLOD
F—NAZy rEHARAHLD~-D

[10] S5>F 1 X VYEMAADD

EyvF7 v 7H8BOMAIL
EyF TPy THIROEIL
BEBD) A=Y

J v+ 4 O0T
BEBEI+1ODX1 v FN
Bith & R{EE OIS

@
@
<)
@
®

2]

[13]

JoRrey—FotyTFe>?
1. Y—KOB{EiE3

2. AT 19T OEKEE

3. TAOOYLF-—U

4. ILR—-F-0OWLi5-T

5. SH-OULH-F

6. Qv brOYLh -3

7. EyFarraQ-rnyrir-v

8. IXLLHT-LOULH-Y

9. RFESA¥-—artO-LT-LOAR

AL
1. ¥ +vELON3L

2. AALO—%-—$81. Wit
3. F-NLFL-FOR
4. %y ELOW

Please assemble the sections of this
helicopter in the following order;

1. Partial assembling

[1]).
(2]
[3].

[4).
8).

2. Total assembling

(5].
[6].
L7].
[91.

(10].

4. Setti h d
Rotor head ® and ® etting the prop an

servo
Swash plate [12]. @ Checking the movements
Elevator rod and and elevalor of servos
lever (@ Basic operations of sticks
Engine sectlion @ Linkage of aileron
Tail sections O to @ @ Linkage of elevator

® Linkage of rudder

® Linkage of throttle

@ Linkage of pitch control

® Linkage of mixing arm

© Adjustment of stabilizer
control arm

Main frame section
Set-up of rotor head
Set-up of servo mount @ and
@
Set-up of tail unit sections @ 5. Final assembling
0@ 113]. ® Assembling the cabin
Set-up of landing gear ® and @ Assembling and mounting
@ the main rotor

@ Mounting the tail blade

@ Mounting the cabin

3. Assembling the pitch-up
mechanism

[11].

@ Assembling the pitch-up
mechanism

@ Linkage of each part

@ Mounting the gyro

@ Mounting the receiver and
the switch of gyro

® Mounting the battery and
the receiver



— 2 —Avy FRpg——————
E] O—4 Ny KBy

Assembling the rotor head section

BBLO— S —Awy RERTEY FEYT -
Use the BBL rotor head, screw set and s€€

(0] 15‘:‘5-{?‘—7[4- ()} Ky (’/—‘J—%I’G%ﬂi%)
°I-~=¥‘"/§F:f§I§'§Z?l:"' F— 10— 2} > 5 i d
35mlm*yﬂb§;° T MR EH Y T sy Tl KE
AZESI Y~ - FExaEaL o
ATTF&EW,
@ Assembling the stabilizer biade
* Give a suitable drop of epoxy-resin
stabilizer blade 35mm.

Note:Assemble the stabilizer blade and th
each other.

TAT LN TN ATTIC L B

cyanoacrylic adhesive to the stabilizer and screw in a

e stabilizer roll arm so that they can be parallel

Epoxy-resin type cyanoacrylicadhesive,
30-minute hardening type

ALBEREMFAL. £<hv FETHSHERHLTITFE,
(KHLBIEMBIODIEVC DA ER T a0, )
Use both (A) and (B) at the same ratio and blend them sufficiently. (For further details,

please refer to the instruction manual of the adhesive).

C

ZAAESTIY-JL—-§
Stabilizer blade

.}__ggifﬁl.\f'fo

) y—y—-3-7 0O )

2 TT - LIM2X10CS TaSE— L EM{FIH £ ¥,

OTURL S =Y =BEI -9 TL - KRAF—I> T~ e M3xacsTigy
T (X TVERLED LT IZESIHY—-DIt5L Eu”&‘-‘%‘ﬁi——jg P
THELTTEV, MBNEDSL5EALX IO IMEDHT L, py) tE%
LTTF&L)

@ Assembling the seesaw and yoke

* Furnish the mixing arm with g5 ball witha M2x10CS.

* Assemble the seesaw which has been assembled in the step @, together with the Giks
blade holder complete, with M3x8CS. (At first, temporarily tighten the screws for getting
the balance. If either side is lighter, adjust the balance by providing tapes at the light side,
After that, give a screw locking agent to the screw and firmly screw it in).

() >V -BELL T -—NTEWML 385, BDXI %1%
23HT. ‘)-—‘J—Eﬂ%%ﬂilb'@@mi‘?&ﬂilh?'FéU.

o5 HE—J

46 ball M2 x10CS

S LA
Mixing arm



A '7 . ‘;/ I ° i e
[2] A e % 7 b I\G)ﬁ‘ﬁ—‘L FURF—15DI8—"Y gmo_gmgggiﬁutf.
Ssembhng the SwaSh plate Use brister-pack #15 and partsinbag No.9.
: "Z v / AT L — MRBEEOE S CERy FEL (D) E EF oy kA HE EBEY 7.
urnish the swash plate with a pivot bolt (D) and another pivot bolt (E) as shown in
LV
Long

the figure below;
i
Short
D E

*xJyOowv 7#H
Screw locking agent
7o 28R
\_\\—_—/—/’E;ﬁ o FEN (E)Apply screw locking agent to
2w aTL— bRBTIRMEIE

Swash plate assembly (Pre-assembled in our factory)

- TL~N—4—0Ovy REILAN—Z—L/N—0NHIL
Assembling the elevator rod and the elevator lever

] EKy bFEIL (D)
- EEy hEI ME) Pivot holt (D)

% Pivot bolt (E)

all the seven pivot bolts.

e ILAN—%—Oy FICM2x12sTM20y FI> KEMFH ET.

CILA—F—L/S—EILA—%—Oy FERATFHFES Lok > T TRITET,
2 ILAR—4—-0Oy FOFMECEELTFEV, p

* Mount a M2 rod at the elevator rod with M2 x 12CS.

* Assemble the elevator lever and the elevator rod witha grooved parallel pinand #2 E ring.

Note: Be careful about the direction of the elevator rod.

M2y b K

pE—y

M2 rod end

SYRHF—17,19D/T—") ENo IDRIL ERVT,
Use brister-pack #17, #19 and partsin bag No.9.

ILAR=—F—0y K]
Elevator rod

@ a2eV) >

92 E ring e
M2 x 12CS

MEITE >
Grooved parallel pin

TLAR=-42—bJ/i—
Elevator lever

I EOIT
MH A
AL TYRF—7DI—Y ENoI 2DRIEEEENT .

Assembhng the engine secti Use brister-pack #7and
LD KS 1 ..“‘———ﬁ.lin partsinbag No.1 and No.2.
. i:;:iﬂllf‘il(z;i}\’-1:5;77'7“):/*—13‘/"} FERYMHLET,
" ¢ AR AR N L DY T L ST P (- 1227
LieEoEREANT - o PTRMCHH YT &0 J— & ANE v
b 3 ﬁwﬁﬂu77"/l:9;t»%§%%mair °
+FLCFETFSATFy b singcyy
TF&L,

.ﬁﬁ/y5‘y7—~‘/1—EM4x10CST’L3b‘Ht

(4]

M4 x 10CS

“8

g W57 va-
= Clutch shoe

MITE 1. with a shaft
.I‘/’/"/_‘"?'/I“CM3X10CS‘(“7—IJ‘,7'7] O e e )

K-k BERFUET,
s TV ETLVLIL b EMAX1SCS TR
H£7.
ez 0y b L IS IKM2x8PHT 5K ~ L £
FrE¥.

Starter pulley

R = =
T-U-—Ex
Starter pulley washer
Osf (& 8)

K54 Ty b For 0S

. . i TvR A
* Remaove the drive nut, drive washer and collet from the R Fo:ENYA
engine shaft. Fvsﬁztsa ®)
ar

* Set a taper spacer , a cooling fan and a starter pulley at

the engine shafl. Furthermore, set a washer which suits
to the engine. Then, sulficiently tighten them with a y Y, Ny B B i

drive nut. - F/ Cooling fan
NOTE: When tightening the drive nut, wind a towel oc =

—E —
the like around the fan and depress 7 é T hiN
it firmly, and tighten it by using a cross type wrench., = _ - c -il'- &8 fixin
* Firmly assemble the clutch shoe with a shaft by using a ; i 48 % hOD 1:gtcover ixing
- - racke
L e Taper spacer\&l %) %-—l\ﬂ %10CS

* Mount a cooling cover fixing bracket on the engine
mount with a M3 x 10CS.

* Mount the engine and the engine mount with
M4x15CS.

* Furnish the engine with a g5 ball with a M2 x 8PH.

ma x 15C5
M2 x 8PH
E K42 THEE ‘
Fix it by a vise. W =Use thread locking agent.



68008rg. 5k /L & —

wlx¢>7u—A®ﬂI
Assembling the main frame

TV RE~ 15— 1,6,11,12,13,20 ENo.1.NO
Use brister-pack #1,6, 11,12, 13, 20 and partsin bag No-

6800 bearing holder

GDRHEEEVET .
1 and No.2.
703X A /S —M3x26

D+ A>Tl - LORBULINA
.x{»;b_hmmuuaéif?gifﬁifﬁﬁ?*‘“””*?ﬁm*fb*ﬂ
. g—- l?_' ‘J 02 A1~ M3% 268 F'M3 x 64 ¥ M3 x 10c5'}<’fdfi}iifgoir;¢ SR
.I‘_:.’-‘Jdl?l'(-l:t\'_lb}.j.yg EMIXSTSTRA Y L g 7, 7.
T I BT U T RN EMIXETS TR L g 1
(1?’?{{7—'}‘/771/(—]};&&&“1',“1L—(-Féu) *
CIATBIZES YFNNAsyEMASH T, 1848 &t e -
MaxmateuwrﬁﬁA&Lzrdza—f<>7~J
* AT TL— AUMERMIZE b¥ TM3 x 10CS EMax10¢s(T
1T L —LRNEBAS DT, TL~—
EANTOALVESILLTFA Y,
CEDEMASHREELAS, |y TEHED L
;39—5‘7}* TEERRDETV2T, (1)
CHTI T - XAy EMIx10CS & : 7 .
=ls Ta)-cfﬁlhy);‘; iy an:xgx VPWTRUTTF IV, (#TXYOr I be £ 1
T —NT—LFRNT— EMIx 10CS & M3 x 12TS THU{S (1t TF&Ww,
CT=U TN AT L~ A2 4 BAMI xBTS TERIHLT & ¥a
* Temporarily assemble (A}, (B) and (C) of the main frames (R) and (L) with M3 x 10CS and M3
- nylon nut.
* Temporarily assemble the front cross member block, 6800 bearing holder, W-type bearing holder
and a cross member M3 26 and M3 X 64 at the right side of the main frame with M3 x 10CS,
* Mount the cooling covers (R) and (L) at the engine with M3 x 8TS. -
(Mount a part of the cooling cover together with the cooling cover fixing bracket.
* Temporarily assemble the engine and the clutch bell assembly at the main frame (R) which has
been temporarily assembled, usingM4 x 10CS and p4 FW,
* Temporarily fix the main frame (L) at the engine with M3 x 10CS and M4 x 10CS, matching to

AR A FE VN CITRE ST I 3

N

SIBTHEDLET,
7 - '-"'"—Assy

AT -LFUT. FIERUMBEHL

@

another main frame (R).
NOTE:
When combining the main frames (R) and (L) together, please never fail to place the elevator lever
assembly and the starting belt L=500 in a position.
* After all the assemblies have been temporarily assembled, stand the main [rames on a plain
surface plate in order to get the parallelism and the rectangularity. After that, tighten the screws

of each part completely. (Fig.1)

* Mount the counter gear assembly with M3 x 10CSand g3 x 9 x IFW. (At this moment, temporarily

mount it because the engagement of gears shall be adjusted later).
* Mount the tail boom holder with M3 x 10CS and M3 X 12TS.
* Mount the cooling cover at two points of the main frame with M3 x 8 TS.
TV OBHICENE v TLI=H 7L THI—LIEMT S barHY
£7, FOBERI-VLTHhiIN—& By b LTFEY,

@ NOTE:
(Fig.1)
witl
cooling coveralittle in these cases.

A B @RBFIT

HA cpD @EHEA

PL=400E AN ER LWL SICLTFEW)

As a carburettor may be brought into contact
h the cooling cover in some engines, cut the

Cross member M3x26

M3 x 10CS &y
@y
[~
~7
L]

=

NI F=-XT oy

M3 x 10CS
Counter gear assembly

AAMTORA LI a2
v Hexagonal cross member

\ /"f'/?l/—ﬁmn

L ho0OR gt
1oriias; wlBrg R = N \% Mo,
Frontcross y W-type Brg. holder Z

A
member block 0 @l{\ MBK'Z“
0 I, N
&

24 —F 4TI =400 3x 10C8

Starting belt £=-400

23 x9Ix IFW

7T F N assy
Clutch bell
assembly

20X A= MIx6a
Cross member M3X 547

AL TL—L@EL

[a¥'8 S TR} - Mnin frame (B)L.

Belt hook

M3 % 875

M3 x10CS

A7 =-4(QL
Main frame (C) 1,

ZE
52O LEEETERE
EELTAITTIFE,

| NOTE:
| Assembly should be done on

I a flat surface to assure proper

-V Thit-

Cooling cover

SSTRRAMRT 75—
(73 a3 -¥6,200)
Rearward exhaust muffler
for SST(Option : 6,200 yen)

_____ —_—————

60-61ANY { KMRATTII-
(*7a > % 6,200)

Square side-exhaust muffler
for 60-61 (Option 6,200 yen?

-——

N — Rl

: alignment of the main frames.
]



A—%—~Ay F&Ad— taxvomf

[6] .
Mounting the rotor head and autorotation geaW

T ENeIDRB LT, ‘

NET A ;
FU ack#M'm’ZO and partsinbag No.1.

M3 ‘ n
XOCUAM X U (94 v L 2T kA4 KEY)

e A LT L —Lasylot 47X b ERLU
810x215x35h 5 — A ht— bOXTAsyL M
AbETMIx20CSEMIF A O>F v b THDH
¥,

e AL TRAPEVSEWVWEISEEF TR
Oy 7 EMAxaSSTRFELTTF &L,

e F UL aT Y kAssylCM2x 10PH TSR — V&R
FHLET, ,

«XT7yatlL— FAssyt")JT':l"/J?"’? b
AssyE X1 TXMIALET, (R EMBAR
WHILEE)

cSYTRP—LIBERyY bEI FENRVEIKT
ftrEd.

« M3X6CS(A)EI A Y a7 I DTS F70Ov
HICF VAR, A1 FPOBICEDHETERY
ABET,. (W#)T%'&L‘ctﬁliii.i‘.b‘('Fi‘\o‘)

eO—%—~w FAssyE A 127X rMoEEDET.

M3x20CSEM3FT 1 O>Fy hTEHOHTET,

F— FOXTENTILE—FTDNIEDE

. Eo— LSOO EXTOMIEN IED
e ¢ 1 2 — XA AssylBl DM3 x 10CS THA

gLTTFEV,

* Pass the main mast through the main frame assembly. Ins
ine it with the auto-rotation

a g10Xg15%3.5 collar and comb

gear.
Then, tighten them together with M3 X 20CS.

#* Fully pull the main mast and fix it with the mast lock with

M4 % 4SS.

* Furnish the wash
M2x 10PH.

* Pass the main mast through the swash pl

wash-out assembly.
* Mount a radius armat the longer pivot holt (E).

+ Screw M3 X 6CS(A) in the slid

screw it in along with the groove of the main mas

go that it may not be tightened too much.
* Combine the rotor head as

tighten them with M3 X 20CS and M3 nylon nut.
NOTE: For adjusting the engagemen

and the counter gear, insert a cu

them and adjust it by means of M3 X% 10CS.

-out assembly with g5 ball by means of
ate assembly and the

e block of wash-out. At thistime,
t. Be careful

sembly with the main mast, and

t between the auto-rotation gear
t piece of vinyl sack between

D—')""\‘y K assy

/ Rotor head assembly

Shouldered screw

M3+ ar+v b
M3 Nylon nut

Ay 2T b Assy
Wash-out assembly

5YFAT— A3
Ay b B (E)
It T

Mount the radius arm
at the pivot bolt (E).

9AyaTy hassy™

Wash-out assembly/

M3 x 6CS (A)
Shouldered screw
ATy aassy
Swash plate assembly

ert AL TR
Main mast

+— hOX Y Assy
Auto-rotation gear assembly

10x@15x35h 7
#10%g15% 3.5 colle

v kOv7

Mast lock ~ ~°
2
/

M4 x 455
M3 x 20CS

4

M3 Nylon nut

12



ﬁ” H—K<TI > FOIMAT
Assembling the servo mount
D Y—E? > AT
=l o COEE, M26x12CSE
@26FWEM26F v b TEY I £ 7, L&, M26x
- RTT MY R P EY KT MANBIEMIXI0CSEMIF O+ kTR

No 1D MV ET,
Use partsin bag No.1. ‘ A ),4\/711—1-\“:”_*:7’7‘/ (X0} : kv

I‘/:l‘/mﬂ__‘:tt-,.’,g.mg)ﬂ-_;ﬁiﬂ'—;ﬁ?’)'/ F(C)‘:MZAGX‘I.ZCS&MZ,ST? F'{'ﬁa
° =}

3 3
2{-/71/—1-\(0!.:#—:1%&11{:1”&'%,

{o T BRY—F T Ay E 7 AR X/ - MIXEIEMI X 0CS T 1 5 5

MNTLET,

cY—KZIL L rE)OFEMEX v ECIREIRO Y
OX A /18— M3x26EM3IX 10CSTED & 5 (21
Ty, .

@ Assembling the servomount

*

Mount a servo of each
maker at the servo mount
(A) as shown in the
illustration. At this time,
use a M2.6 x 12 CS, ¢2.6
FW and M2.,6 nut for
mounting it.
Assemble the servo mount
support and the servo
mounts (A) and (B)
together with M3 x 10 CS
and M3 nylon nut.
Mount cross members M3
x 26 for mounting a cabin
at the front side of servo
mount (B) with M3 x 10

Cs.

20X A /(—M3x26

Cross member

#—K7I2 b (B)

Servo mount (B)

ﬁ/‘€\< M2.6x12CS
' ® Assembling the -main frame
and the servo mount
By —F *+  Mount the engine control
Sarioiol servo and the pitch servo
ERChiakEy at the servo mount (C)
with M2.6 x 12 CS and
M2.6 nut.
*  Mount the servo on the

main frame.

Mount the servo mount
assembly on the main
frame with cross members
M3 x 69 and M3 x 10 Cs.

$—Kel bA)

Servo mount(A)

M3 x 10CS

\

@
3FrOor+y b
/" M3 nylon nut

E‘V?"Fﬁﬂ'—‘:

M3 x 10CS

M2.6x 1205 ——7;

) : .
Q& ? »
& % L LA MAZA0KS
p j $R— | - £TIr O
Servo mount (C)

LS

Servo mount saport

22
M3 x10CS

Kt S4B hassy

Servamount assembly
13

Taryiy-+K

M3 x 10CS

A 70X A N-M3x69
e Crossmember ~



> — RO
(8] Ass ;IB.G)*E“L . ] FY X% —s%—74,5,8,9tNo.4, No 5N
embling the tail section Use brister-pack #4,5,8,9and parts inbag
O EEARROMST

cEERRIT—LX%y FEMEDE, F—A X%y KX b y/S—(a)- (B)EM2X12PHEM2

Ty bMTMITET,
cHERMIANVLERYET,
RBRREBRTIET I ALHNFENR
P¥L{hyEt,)
@ Assembling the vertical stabilizer
* Combine the vertical stabilizer
with a tail skid, and assemble it
with tail skid stoppers (A) and (B),
M2 X 12PH and M2 nut.
* Adhere a vertical stabilizer cover- M27" ¥ b
ing to the stabilizer. A@ M2 g

(As the stabilizer is painted, the Nz
film may be apt to be peeled off.)
F—NAxy FX bwy/i—(B)

Tail skid bracket (B)

HEER
/ Vertical stabilizer

covering

F-NIIxXx9 K
Tail skid
) B ERA]
/ Cyanoacrylate glue
OEERMULTEUMELS

W rHEET. COIBER
45 FOBICIFHTTE
(A

The vertical stabilizer can be
mounted upside down. In this
case, it shall be mounted as
shown in the illustration.

EARRR~—Y—

Vertical stabilizer spacer

EARNRT V2
Vertical stabilizer bushing

0 sDRAEE v ET.
N0,4,5'8‘ ‘
@ XFRROMAIL

® Assembling the horizonta] stabilizer

FARKT 1L
Vertical stabilizer

F=N
AXxYFXbyri—(A)
\_Tail skid bracket (A)

M2 x 12PH

q{ __—kFRRT 14

Horizontal stabilizer covering

cATRHDT A N LEBY g+

* Adhere a horizontal stabilizer coverin
to the stabilizer. ¢

KERK
Horizontal stabilizer

® F—-nizy AU
e AL IR ET—NT—LILTIALET.,
. F—#MITT— Y —IZBrg696ZZEMEHE T, 1 I TN PEMEDET - NIV b
F—ZRNDEMITET, MIX12TSTRXIVRHELET,
3 FoRLTORET NIy b r—2AOOBENAEDTE,

® Assembling the tail unit
* Pass a timing belt through the tail boom pipe.
* Combine a tail shaft 9T pulley with a bearing 696ZZ. And combine them with a timing

belt. After that, combine the tail unit cases (R) and (L) together. Then, tighten them with

aM3x12TS.
Note: Fit the hole of tail pipe to the projection of the tail unit case.

2 A 32 T~XMN FXL5-630
Timing belt XL5-630
<7 > J69622

~" Bearing 69622
©

F=NTF=bi4T
Tail boom

>

i—»nﬂj—U—N
Tail shaft 9T pulley 5
;—»szbv—zm \\\

Tail unit case (L)

3x127S
M3 % 12TS No.3 type

14




@ F—NTL— Kk H—Daa3r
.«;—Jw\'j-‘j‘/d'Assyt'i--—}bjb X
< — Kk 4_
@ Assembling the tail blade holder ' o (A)(B)imghﬂ\ VI Saghe s = g
* Combine the tail housing assembly with ¢

assemble them with M2 x 10TS, he tail blade hoiders (A) and (B) together and

T =N T F agy (TABIRILI)

Tail housing assembly

= F—NTL— Kk H—(B)
b 7 . (J'p Tail blade holder (B)
=S — KFa4a—
Tail blade holder (A) w d-
\‘/ 2x10TSX Y 7 U{H
@, M2x 10 TS
(with screw slitting)

D F-AEyFIL- roumy
*FT—Ni1zy F’]‘—Z(L)I:i-—fbt'-yff-lzl“—E}ﬂ‘ébt’:
M2x10CS TRUF I £ ¢,
C T AT - N yFTL_ FAssy2da b, O
P 3 5%75"21-\—115&(!&&53b'('F'él.\,
D Assembling the tail pitch plate

* Combine the tail unit case (L) with a tail pitch lever, and insert a g2 x g3 x 5 collar. Then,
mount them with a g2 FW and M2 x 10CS.

* Attach the tail pitch plate assembly to the tail shaft and mount it with a ball link pin g2 x
4.5.

lote: Make sure that each
part can smoothly

s 92X03xXS5HS5EARNT. a2FWE

YRIX FE o2xas5THi T T,

F—IEYFTL— bassy (LIB4ELiH)

move. Tail pitcah plate assembly

F-NMEFLIt——

Tail pitch lever ,
02 xP3 %5555 7 — é)

p2 X3 X 5SS collar

l Oy KT FEe2xas
Rod end pin p2X4.5

——— a2 x 06 X 0.4FW

|
M2 x 1ocs\g _
15

Mlxur;é

MIx12TsNo3 o

,\rj"j‘/ dd)#ﬁl‘i e

el > = <7 7_"'1["’/1-7; =
7 a4 =N T MIEXVIALE i N
- Foang Iy TET - rIE mv‘cw%zc@;t‘;’%
’ + Note iui‘tn
(?‘o"/'m w 7 Efﬁfﬂ LTTF & W) KE ‘:\"la lif!;hand threadeq tw ap
iz KEY 217Dy KT KES il St g i o et
= b I~ }‘ e 9 ‘r tightened by lurning lh:m ke lh“)’ ane

a2x4.5‘f‘5'—}“:.99"7’b— rEF—NTFL=-FK
RN A E#ﬂ‘é‘bﬂ't?’,
Assembling the tail housn'fg
+ Screw the tail housing in
the tail shaft. (Use a screw
locking agent at this

2 )
wise. J“m”ﬂwk

F =Lty A1 Y] T
FZ4 "'—g'ﬁ"ﬂ’iTTE by,
Hold the tail shaft with a screw
driver when tightening the tail
housing assembly.

time). ‘
+  Assemble the tail pitch

plate together with the
tail plate holder by means
of ball link pin type and a
ball link pin g2 x 4.5.

/
YInyoees47
Double link pin type

TS TPy
Tail housing assembly

@ K- EBEEROM{T
e FF-aLPO-NL eI FERUIMIELE

7. @ Mounting the horizontal stabilizer and the vertical
fS¥-aLbO-NY+T L ESH -T2 rO= stabilizer

AL TERL, F=h21z g phr—x @& L. * Bend the rudder control shaft,

FoAMEwFLA- IS bt +. * Pass the rudder control shaft through the rudder
c2byit—g12EMIX ISSTEAELET, control pipe and pass them through the tail unit case,
EARNE03x09x 1FWEMI x 12TSTR{F L & After that, combine them with the tail pitch lever.

T, * Fix it with a stopper 1.2 and M3 X3SS.
cKFRRE S Tt K Lo3xedx 1IFWE * Mount the vertical stabilizer with M3X 12TS and

MIX0CS T E T, (F— AT~ LTl -2 #3XA9X1FW.

EXBHLTT A W) * Mount the horizontal stabilizer with a pipe band,
AbuiSegr2 M3X20CS and a3 X 49X 1FW, (Tighten them
Stopper g1.2 together with the tail boom brace).

M3 x 20CS

M3 x 355—°
@3 x 89 x 1FW

EFP/B8B7-N2Zy -2
WEPLETT T (S 1’.-
Pass the rudder control wu‘.e
through the groove of the tail unit
case.

23%09x 1FW

S¥-asra-n
Y7 b
Rudder control shaft

no 7 THMIT

S¥-arr0-nrty o
Rudder control pipe TAR v A7

> Pipe band H
M3F1TOv 4y p—B gmm

M3 nylon nut




9 2 V1= bEIDIRIT
Assembling

®© B2 704837

@ T3y FORIH
No.3, No 7MW &V E T

C AL TL— AR 5L gy,
Use partsin bag No.3 and No.7- = 3~ T LA Sl

the tail unit section

it vhEMARLE T,
] T LARAS R L BT —Y—T S T E—ERYI BT
. AL : : ;
e - ::diinﬁ);ﬂjh" U EMEERST—Y-T5 T E Lo WEELTFEL,
cOTLLEPAINSLTEEL 1ABLYILFa—TENARAFTEY EMFHET N P “’EWHLTM3><12TS'(', T=LT-—LnrATEEAELET,

B TL oy v —BICRALTTF &, : i A CXVEFTALT, ooy

@ Assembling the fuel tank

v Rk e - = .
BUEII Y ETIZNE 55 g o7~
* Pass aluminum pipes through a rubber ring. Furnish one of the pipes with a silicon tube

IExEEHLT Z
BENBNET. SRy L Tray, L REYEDRS
and provide it with a weight, and use the = ® Mounting the tail unit
other one for giving pressure. Sy wmHs-20% * Assemble the fuel tank set on the main frame,
b8 WA G —/ * Pass the tail boom Pipe through the tail boom holder, and remove the pulley flange which
P | TR/ w e has been temporarily set. Then, mount a belt.
% . * Adjusting the tension of timing belt, fix a tail boom pipe with M3 x 12 TS,
S Fao g Mz oA EY Hote:

Rotate the main gear by your hand, and
mount so that the tail can rotate clockwise
when the rotor head rotates clockwise, (If you
make a mistake, it is very dangerous. Or in
the worst case, the helicopter mechanism may

be damaged. Be careful about this point).

My —

@ F—NTF—LJL—20OIT

e T NT-—LT—ATF—-NT—LTL—-2F—3FNEXVAAET,

(T—-NT—LTFL - -2 FNOARMFBICEZEIICLTTFELW
@ Assembling the tail boom brace

* Screw the tail boom brace terminal in the tail boom brace. (The sides of tail boom brace

terminal shall be reversed).
z‘

O

T-MhTF-—LTL-2X S

L) oA BENT—)—, 75> 2—ER
‘ ; DETFLT., < b ERHHET,
Tail boom brace \y 23 -

BEE L4 reRAFEIFRED, £
XEDTILY, BCEROVTED YIS
HatdbnET,
2844IV IMDENR. FTA 58—
FTANAPEECHLT, Pl
SRETT,
1. Tail Drive timing belt must not be bem or
cracked also must not be given oo much

tension, as otherwise there is a little possibility
timing belt accidentally breaking.

2 Best belt tension is that if you lightly push belt

by screw driver or alike. belt will come 10 ap-
proximately center line,

5 FoNT—LTL—RE—3FN
/3 Tail boom brace terminal




I

[ AN ) - w5 : — N °
| Assembhng the landmg gear U::,?::f fbﬁ ‘ﬁr: \foTJ
\ inbag INo.10.
O S>FrrIxvomy
.xf>7b—AE1#vF7vh
2 wbgum3x1simm)?uﬁwt‘r.
XXy Kivg T %y Krig TX¥XruTEiERL Y,

TAXI KNI TERE Y KU RERL. 24y :
~ ‘yi\jn % " I"T
DA 3 o 7 MEMIx10csEMIFTRLF Y

' Assembling the landing gear
*  Adhere skid pipe caps to the skid
pipe.

Furnish the skid pipe with skid

bands, and temporarily attach a

skid foot with M3 x 10 CS and M3

nylon nut.

*  Mount the skid foot at the main
frame with M3 x 10 CS and M3
nylon nut (Use M3 x 15 CS at the
tail boom brace terminal).

*  Fully tighten the M3 x 10 CS which
has been temporarily tightened.

Skid foot

(VEFak = P2 2T
M3 nylon nut

B AR/ i
=, id ban
Cyanoacrylate gl“e/ Q¥ 2%y K
VAL i)
2%y KIS1T%vv7 M3 x 10CS Skid pipe
Skid pipe cap

17

EM3x10CSEM3F OYFy MF=-NT=bFL—RF—

%y KTy k

m'qﬁ'f TOREELET.
@ “mﬂ? DY THE & B30 LAY VAL Qv i b7 e DIYAS § 7&/\15&31',5;‘/0)# v IL
"L T. IROBHT CAS B ERVTL )Y s g
® Piping the fuel pipe ) .
* Fit a silicon pipe to the pipe having a weight, of the fuel tank. Lead it to the carburetty,
engine. (It is better to provide a fuel filter, which is one of the optional extrag),

vI5-0 )
. sra TLyip—n ¥rTLa-
3 ME/ I TOREETL T OB To pressure of muffler To the carburet

BUT75-7L vy vr—OfEA,
FRAICL>THLRENET,
BICVLCOBARE L CEATIT
2 T-F & L,

Note: The piping of fuel tank may differ
according to the kind of engine and/or
use of muffler pressure. Please carefully
read the instruction manual of each engine. E

MHT 1 3-BI%)—F
Fuelfilter (Optional extra)

L

ofengine

\




[11] EvF 7y 7HE0 T
Assembling the pitch up mechanism

1. EvF7—LEIROET

e AL TL— AfCBrg.WMLFGOIOZZXElDJ: SCHHMA SMIAHIEMLET
(}an?émf;utwiwc—w-v FERLTHEHULTITEW)

« ALY FPEWFLIT—(ANCeSHE =L EM2x 10PHEM2F v b TEIHT E T,

CIBLN— LB/ — TS E— N EM2X10PHEM2F Y R THUS T £ T,

AL TL—LERLABrglcEyFLA- 47 FEAL. @RI
o6x08x05FWE A RIB L /S— 3 Lo6xe8x05FWE AhaL Y PEYFL/S—
(ABUEEZTRThMEAAET, 03xe9Ix IFWEM3IX10CSTRFH £ T,

Use brister-

LML /IS FTLAN—F—L/{—Ila3x45x05FWEM3X20CSTRIFH T, (AL Ny N
7 pE v F L= (A)) WIREAES M2 x 10PH :JL—
o ¢ . QLagxa.Sxo.SFw ! ‘\&\Q‘\
cAL Y FEYFLA—EEMIXIOSTILA—Z— L/~ KR LET, S ‘&§§§
c 15X MCRVLHEOMMHY EFVETH. TREROL/-MICRIEEDFWER S | e s
RUELARTTFEY, y W NN
F e BEHIAL-—XICHHL Z L LR o - MZ')'-JI-’ e
§ PN K «
BLTF&W, M2x 10PH “ .
asH—=Jb /\\o {t Q &
g5ball  pay b | M2x10PH 4 . oy N\ P2
@® Assembling the pitch - = /| P
ssembling the pitch-up mechanism S nz;;p { ~

* Build a bearing WHLF 6010ZZX to the main frame from outside at the
main frame, and adhere it. (When adhering, provide it with a pitch lever -
shaft to take out the core). .

* Furnish the collective pitch lever (A) with g5 ball with M2 x 10 PH and M2

nut.
* Furnish the L type lever and I type lever with a g5 ball by meansof M2x 10

PH and M2 nut.

* Pass the pitch lever shaft through the bearing adhered to the main frame,
and provide it with g6 x g8 x 0.5 FW at both the sides. Then, pass I type
lever through them. Place ¢6 x 8 x 0.5 FW and assemble the collective
pitch lever (A)and (B), respectively. Mount it with g3 x g9 x 1FW and M3 x
10CS. _

* Mount the L-type lever at the elevator lever with ¢3 x 4.5 x 0.5FW and M3
£ 20 CS. ((A) side of the collective pitch lever)
* Mount the collective pitch lever ( B) at the elevator lever with M3 x 10CS.

Note: * Makesure thateach partcan smoothly move.

e e |
GDEBERVET,

FyYxH—11=22,3101
pack #2,3,10,18 and par

8 & No.
tsinbag No.9.

Collective pitch lever (A} 0 g 0.5FW

Brg WMLF 640ZZX ‘/’ 5
7 / ¢ A0

<l

7
N?

®- [~

=3
T} 11

2o BLIS—De5HK

_noERIcEE LTTF &V,

Note: * Becareful about the direction of 5 ball.

10

N

T > TWMLFE010ZZX
Bearing WMLF 6010ZZX

f FyFLiK=SpT b
/ Pitch lever shaft

N

[

- APVAT

l-type lever

AL P LE9FLI—(B)
/Collective pitch lever (B)

6xBXOEFW 8 MIx 10CS
No.1
5’\ @3xBIxX1FW  MIx100
1. L PVAT (B IPTAT
1-type lever L-type lever

¢

Kesﬂf - )b))

¢5 ball



2. EBOYH -
Linkage of each part 27 5 2 assy
*ERETRDOP vz Oy KicOw g

Swash assembly
ToFExvnasy,
ds.

* Screw ball link in respective control ro

O-%—~vy K
Rotor head section

L{8
L side

ITLANX—F LIS~
Elevator lever

Ay FIFEL217
Rod end pin type
%__,EI-:: Fx: RE:

Nendpin

) M2x167 S+ 2 bOwy g

@,///\ﬁ@ M2 x 16 control red
M2x1107 ¥+ bOwy K

M2 x 110 control rod

\ T—M2x457 V¢ X bOvy K
M2 x 45 control rod

ﬁ . ¥ TVYAMJaAqrbBEETIBE
.g&ﬁﬁﬁts, Lo NL St & LTTF W,

R
gt@

R ///ko,
M2 x 100 R side () L~<“;

M2x957 Vv X bOY K
M2 x 95 control rod

* Firmly solder the control joint (B)

@ and a piano wire.

FY¥yZb0OY K /g \.-

M2 x 100 M2 55 AL

control rod . TPYsaMAYE / \ ’“{\ ) = b .
M2 x 55 control rod P @ y M2x 11077+ X +O F

I ’
Ay KIvKEL 847 ////, S8
Rod end pin type / A
T2 00O F

Oy ko p lf‘//;/%
Control Rod Rod end pin
Oy kI K
"l
E Ball link

5 mm

M2X45F Sy 2 by R
M2 x 45 control ro

d >
M3x10CSE—BY BT LTS L g 7. -""""'y
3 _ Remove the M3 x 10 CS once and tighten altogether
o) e 1 50 ¢ .
KtTmisR M>§jiij;7 Y

Tail control wire clamp Solderingiron
19

TVvA+Vaqd )
Control joint (B)

M20 v KT F M2balllink



4. %fgg'g.g‘\"fl:l?\‘f.yscmmﬁ_

3. YyAOOMm
MOUNTING THE RECEIVER AND TiE GYRO SWITC
SWITCH

MOUNTING THE GYRO
© Ffiﬁ:;?‘ﬁ MERT Make two layers of the double-side
Iy [ R sy adhesive tapeand mount a gyro on

>k ‘T.ﬂif_l v, the gyro mount.
[ DFHEOVWTRARIYSH Y T,J Be careful about the mounting di-

rection.
For further details, please refer to the
instruction manual of the gyro.

BLCB Y v TOOMBHEIN &
ECHMATTF &L,

e VrAOOMIIBEREOER/T
DAL THBERDTTE,

REBAIVTF
Receiver switch

HET —7
Double-side
adhesive tape

seqavICb

Jp 4QRIWTF
Gyro switch

>R, #ﬁi&ﬂlﬁh“(bqﬁm}ifﬂﬂ LTF &V,

Use screws which are provided with the radio.

20




> fﬁﬁ;ﬂg%mmﬁ ) TAKREY—FKDEyT 1T
G THE BATTERY AND THE, RECEIVER [12] Setting the radio and servo
7 — o OB {EVESB(E — K1)

1 CHECKING SERVO MOVEMENTS (MODE 2)
-2 TAER. RER. Y- KERBULIXM v FEANTRT 197 tb‘—:r:a)@m?.ﬂ
e gBALET, :
’/,' ~\\\ @ﬁﬁm,ﬁmmmgu. EEMOVN-ZX1 9 FEPIRIT. 4EEG)QUM“¥K
< \\h gy FLTFEW, (UIA=2Z1 yFORVTOK Ly MEAOBE HBEY — £ ¢ g |
:L \\\\ /’/ : TF&wv) .
s \r’ i Connect up your transmitter, receiver switch harness, battery and servos. Turn on the switch
\\\ :, /,, and check the rotation direction of the servos as you move the transmitter stick. Ifthe I'Otatioz:
/ ’,_‘;/ direction isincorrect, use the reverse switch of the transmitter. Your radio does not have sery,
& i Prid reversing switches, use a reverse servo.
st L SERVO STICK ROTATION
T . -
‘)i,y Throttle/Collective servo UP Clockwise
Pitch (elevator) servo DOWN Clockwise
Rz Roll (aileron) servo LEFT Clockwise
Receiver Rudder servo LEFT Clockwise
mET -7

Double-side
adhesive tape

Bt
Battery

% - KO- FRBHROER/ > FTEHTHEEET
Use a tiewrap to secure servo cables.

Z209kAAEYF

OILR—F—H—K

21




BASIC OPERATION OF YOUR TRASMITTER STICKS (MODE 2) AILERON LINKAGE

AT 1V T OXRKBIER X x
T FUEBBL-HAWKZZ U TH <. ABORICAY 52 {FILTT. LoW¥

The basic o i i i
peration of the trasmitter sticks is the same for every kind of RC helicopter.

. E S
3 | Mast

AT o2 1assy
Swash assembly

Tt
Parallel

O REBORTF sy I RPLVAF=2-
<. *?—iﬁ?!’»—‘/a)cbri_,‘f)‘BIOmmeFﬁuD

FSALOBICY — KR HFRILIS—EFTERINR
v FERFUHET. '

(1) Tail rotor Right ® 55— 5 1) o lﬂlxlf—tl_ﬂbn—jjﬂi!ﬁ(:&’-‘a&‘f-b*?'o
(2) Tail rotor Left @ S54- %x ) G)Z'jy=/_17|,_}-3{71|~lliil;‘(90’tﬂ;5rt‘3¢-’-ﬂ'7FI'/Ffﬁﬂbi‘f.
(7) Throttle High @ ILAR-42-— Ary e (ic)) i
(8) Throttle Low @ ILNX-—%- P @ Mount control rod as shown.
(5) Roll (Aileron) Right ® INA- A ®
(6) Roll (Aileron) Left ® ITIANOr % ®
(3) Pitch (Elevator) Forwards @ xIrar N @
(4) Pitch (Elevator) Rearwards @ T~ > 20— ®
22



EELEVATOR LINKAGE RUDDER LIN

v b
Mast
@ B
AT v ¥ aassy P
Swash assembly
. 0 f—lio
@ =]
10mm = =l e
T i | )(@ oﬂ o____
FiT ' L/S—dhir
Parallel Lever neutral
_ O RAEMOIL L AF 1y T EhTICLET, ‘
@D REMOZXF Y IBU M) LN Z 2=~ bFLDBFICH —FKE— 2 HFBIL/S - EXTIC L3R TLTSH 27497 MY LN Za- bINEE>TWAKIKSF—  bO-ND 2T}
T’"f—ff?ﬁ—‘/@4’!{.‘)5‘510mm0),‘"ﬁ‘\'.ﬂ‘7 Finfd"ftfo tﬂ'—':’f\—'/7')"904:&5{?_“‘(‘*j‘—;ﬁ;j:—)(f):h.-bﬁ'5‘[ommd)ﬁﬁu'.:aSFﬁ—il/Enﬁ“i70
@ IR~ BT~ ~L A Rl S LETe @ FT—WEyFLIN—fr3 JORLOGEICRBRT. Oy KT FORE ERR L. Mkt
® ATy saFdl—bHVX ML T904c i BHRICLE T, T, ,

Mount control rod as shown. Mount rudder control wire as shown in diagram with rudder stick in neutral position on

transmitter.



6. A0y bLDYL Ay
THROTTLE LINKAGE

®@ XOy T os
When the throttle HIGH.

(ﬂI?J?Z?{ﬂ?ﬁUFUAE“4Kbtﬁﬁﬂ—ﬁ*—>ﬁwT¢®#5HMm®ﬁEDV
KL BEFRENET.)
FEMFUET. (BATOFRCEYETRE d
Q%+ TL2-D K5 Lp2moumc 3oy FI> KTHELET.
Adjust the carburettor using the ball link so that the barrel of the carburettor can be fully
opened.

-

24

e I‘/J'/ZD‘?' M'.'JKD—G)H%('P‘{ FU gy
When the engine control throttle is LOW (1dling)

o
ab. @

IXAVATAYIHFAO-T Y LEN{OBES +TL 5 -0 K5 LK 1mmiL
HLBICLET,

Set the carburettor barrel so that it will be opened by 1mm when the trim lever is
HIGH and the engine control stick is LOW.

® TIarA0v FZO-OB(ITLIYLR by

When the engine throttle trim is LOWEST (Engine stops).

w

T aAYAF 4y I HFAO-THY LFA0-DICY P FLE-0O kS LhRER
PMIL3HICLETY, . :
Adjust the barrel of the carburettor so that it can be completely closed with the engine
control stick at LOW and the trimat LOW.

: ; - e OB A ERELET . .
ﬁd?uﬁfhffo%nf:;ﬂ;ifizof g5 ball so that all the above conditions can be satisfied.

pEKESTIER rA-7%
pENECTBERRO=TN
The stroke islarge if«¢” ismade large.

The stroke is smallif“€” ismade small.




£V TP—LD) 5=

7. EvyFarrao-nonyos_s 5
PITCH CONTROL Lmﬁf\)c:: =T 8 MIXING ARM LINKAGE Q i
D - T
® ZXFryvoz20-08 ;‘:i:;?'mr A & Horizonta)
When the stick is SLOW. <
@ 3
@ IYAYATAYTIHINIDRICI X
ﬁ ST —bLHkFELENPLELLS ®
5 % BICOYFICFTREEAELET, (7
] Adjust the length of rod by using the ball 3)
ink so that the mixing arm can become
horizontal when the engine control stick
is HIGH.
Main rotor blade pitch should be about
90" +8°HIGH stick position Adjust as needced
\ in flight testing.
® Y- o— 3 . #ZAMO-SRETL YL ORABEE ST
Horizontal BWETOT. Th¥hiZebtTey b
LTTF&uw,
D
= 5Y—o— k¥
ETIDY b SN Cﬁi:/) Horizontal
Mixing arm 2
o
[v]
' -
IPALATAYIHFAO0-OBICIALY PEYFL/IS—H TR EIWDHR(L /- Ak ;&5 J%ﬂb/r
FN WY —FR—- 100 BELIHICOy FT- FTOYFOREERELET,
(RArO—-7RBITPHACEHOETEY FLTTFEW) .
H OCOBUEEY—Fh— Oy FETH G E €A, I
Adjust the length ol'.rod A.by using the ball link so that the co{lecti;(:)?:;::::: i:npois;li:ionej all: @ IXaLR5 1y a0 DI 450 5P Aa)ﬁ!;\jb'b"?k!ll? A{O- 9-_ a
9qv (v'fhen the lever is horizontal) and the servo wheel/lever is a gine contro Evsn -t RIC09 CTS 60 LTWLE F
ook Adjust by turning the ball link s i ixi harizontal and the
#  Atthis time, don’t mount the servo horn and the rod. ; o that the shorter side of the mixing arm can become hor
' Pitch of main rotor becomes — 20 when the engine control stickisLOW.

25




9. A¥ESAY¥—a ra—-LTF-LODiRE
ADJUSTMENT OF STABILIZER CONTROL ARM

= x A v i
;i*-.*‘lﬂl . NOIDBEEEMULET .
inal assembling Use partsinbag No.1.

.

® INOY, ILR=F—2AF 499, TLALAF4yIHZa—bSNOBILRAIETIY -1
L rO=ATF-LHFAELCEIRCOY FOREEMBLET,

@ Adjust the ball link so that the stabilizer control arm may become horizontal when the
engine control stick is at full throttle with the aileron, elevator stick at NEUTRAL
position. '

X EH0ay FOUL X —JRUAMO-2OAEE. EBICTISAMPTFAMEERTANZ MOK
BICEATHELTT &Y, ' :

Adjust the length of the rod so that the stabilizer control arm is horizontal when the aileron

and elevator sticks are at NEUTRAL.
Main rotor blade pitch should be approximately +4°at HALF STICK.

26

* v EOMIL

Assembling the cabin

.**’E‘/t**’/t'—f‘&hﬁtt _
7 y Dry-7%7T .
°gz}\E&”TMZGXGTS}NBITH{T}H:T 1ﬁlh§) ll*T

. .
. Sel:]t]he;:abmrand the canopy together and temporarily fix them with a cellophane tape
Drillaholeofg2 Mount the canopy with M2.6 x6 TS trussand canopy.

X p) - E 3 3
\ £T, /

—_—

% £ PELUEREHTTHN
BEEMAITIES D ERW
TLE3, .
PR * Though the cabin is fixed with screw.

Windshield

M26x6TSH S 2
M2.6 X6TS trass

AT IS =Fh =N
¥ v+E> A number Stick
Cabin

TBBL-HAWKT h— M
BBL-HAWK STICKER



F =7 L — KOMt

2. XA>0-—%—#\37, it . .
3 Cover the main rotor with a ’
o A fD— =M F 2 — TEDS¢, contractible tube, and secure A
ml’.‘“-wcm‘fﬁﬁﬂt:ffb*—ro allowance of 10mm at both the cF—NTL—=FbAALO-5—_% ‘
.i‘)‘fﬁm%:ﬁ?“mﬂzéﬁi?‘o ends. FHEICIRT 2~ T & P g F,
*HESLFiEhy FLET, *  Then, contract the tube, using a o F =T —FRNE—1CF - T
s XA JL— NOYAS SIS 3 steam ofboiled water. L— KEM3IXISCSEMIF 1O F
EMYET, * Unnecessary allowance shall be FTRUE U E T, LA = 2
cut off, ~ 7T
. #* (Cover the tail blade with a M3 nylon nu\t \@
’ contractible tube as well as the > 1 yBxlscs
main rotor, : e
* Mount a tail blade at the tail
blade holder with a M3 x 12 CS
and M3 nylon nut. <p
Ay b
Cut
Cover blades with shrink tubing as shown 4 A = O BT /7 OZX1riv—M3x38
| Cri b
Mounting the cabin % oss member M3 x38
O-—#% . s FHX XL IN—M3x38EM3IXI10CSTEFH £ 7,
R S LF X rEEMEDHEMIXI10CS Ea3 x9x 1FW
otor head
TR} ET,
. |.
/ Y : v
BUVAIC
7—'_ j% 5' t ( 0
M4x35CSﬁ )
M3 x 15CS /
|
it
Root end A l Blade holder . ., \ ' .
4 © S maFrOrFv b Miount the cross member M3 X 38 2 g2
M4 nylon nut with M3x10CS. N t¢¢47~A\\\
* Combine the cabin halves together, @——~ ey 52
e >_JN—bFI KB Then, mount it with M3x10CS N
G Root end B and g3 X9 X 1FW, %

27



ZXYRIYPERFY THIMIX10CSE—FERNAN L. N T2 RTTLTHIMAT
FREEMICRUET,

Remove M3 X 10CS, by which the skid foot is mounted, once. Mount the antenna pipe with a
pipe set bracket at the right side of the body.

/ _, DAY

(725 F18) ~ '

(Antenna wire) (VP at = 2o 2l
é / M3 nylonnut

R/
To the radio receiver

V2 b A v
Antenna pipe



TEATE

MEMORANDA FOR SAFETY

NIATE -3 xfro—n—,
L%Libfuﬁﬁuﬁéuzibf7§4h&8%

@

@
<)
@

TolO-s—pEEcEELE T, RIT
L&T I,
Bm»mwmnx{>u—9—®%%ze—Fuﬁﬁm%mutct0$fo

75{f@%guﬁ<cxﬁgau$ﬁmwerémo
ﬁbmasutzﬁbmaﬁﬁSTTO-754b:tuﬁf%1v7b

Tﬁéwo@5&@?m5xuu@f@5a¢®®ﬂi&LrTéwo
Eﬂ—u%&iff%i:>ﬁ@]®%l&8??@bi¢°¥b<u
f%bWNKJBE*b@%%E?SH%TéUO

EWHIAIRERTLE b'(t»%#i‘él;iﬁ-&ist\b*niT@“C+'$}t:iiﬁ LT
FRHLTTFZW,

29

IMPORTANT SAFETY NOTICE

As you know, the main and tail rotor blad
rotate at a high speed. The top speed of the main rotor blades reaches more
than 200km per hour (120 MPH) in this BBL-HAWK make sure that there
are no people close to the helicopter when the blades are in motion.

While your helicopter is still new, screws, nuts, etc., may loosen due to
vibration. check that they are secure after each flight. The careful use of a
thread locking agent will help to minimize loosening,

It is highly recommended that you avail yourself of any in-surance
offered by your local modelling club or national modelling
association. For further details, please contact the shop where you bought
your helicopter.

If any accident occurs, HIROBO LTD., or its agent shall not be

responsible for any loss and/or personal damages. Please use this helicopter
with extreme care.

es of a model helicopter




B/ N—vIicHoWnT

PARTS FOR REPAIR AND MAINTENANCE

<PRLOEAICDOWVT >

ML, BIBANABICIE, ¥v FEMASNABEEATI-FESES
ﬁ&%ofﬁ%uinéwoﬁ<n&ﬂﬁﬁ&<$uxuu<u%gu\ﬁ
BEOF—(EEBSTICN— VDAL CHEXHEMALEHEY
F.OXRBLELTHEEYTEL, ]
:mﬁuu\&g\&%\%@%%\%%%%&%Emt.%gaﬂﬁbﬁ
B %, HEruo2WERALTTFAYL, X, 28 ED /(- &R
BT ANBIEEOEEERE. 1IBSVEREMITT IV,
BOEHIBH—ERSETVWELEET,
B W EEEEOMBE) ELE VALV T A S10BMARTEED
LEd. ORENFVALEVTASI0BMATKTEEITLET,
© HEHCDLTIE. BME2F6A0BREN DD TERBMEIL L bEVERL
LBREESrBYET,

F726 LBEEFPmALIATS30-214
b oaf — (b)) E S
TEL 0847-41-7400

FOR PURCHASE OF PARTS

If a parts of your helicopter is mj
- 3
where you have bought your hell?cf:[?t:: e e

clerk the parts number and the name of a ¢ bl e dens

; orresponding parts. If there is no
hob:)y Sll'IOP nez}rby your house or if it is difficult to obtain the corresponding
parts, please place order of parts directly to “Sales Départment of HIROBO

LTD., or your contry’s distributor, together with remittance of this
part,sprlce' and its freight charges. In this case, please clarify your name

address, zip code and telephone number together with your necessary par’t,;
no. name and quantity. If your order covers more than two kinds of parts at
the same time only the freight charge that is the highest among the parts is
to be paid. All the other freight charges are free.

Usually, parts will be forwarded within ten days after we receive your order
& payment.

The freight charges herein are based upon the current rate of Jun. 20, 1987.
They may be subject to change in the near future.

SALES DEPARTMENT,

HIROBO LTD.,

530-214, Motoyama-cho, Fuchu-City, Hiroshima-pref., 726 J APAN
Telephone : 0847-41-7400 Fax: 0847-41-9361 Telex: 645760

& X1
7 i e
0404-049 L IWIEA T TL— FL=655 2w k3000 =6000 1500
0404-050 NAF =T =Lt TL=1735 12y b 1600 = 1600 800
0403-103 AL TAB 2ty b 1000 = 2000 350
& 9600 1500

aE&111,100-



- T TN Y MER

0403-081 2505-001

\/ : : @7
0403-035 J 2500-061 G >

2534- 005

2532-015

}5 Oo’zsosm

D\ 2500.036 a
5 S
2532-006 2500-072 -_ g

2522013 ® @K
@)) 2532-002  2501.997
0403-008 0
T o
. 2522-001 A @
0404-049 U q @
/@'3 0 2505-007/.

@ 0403-036 0% 008
@, :
Coaa @ 2501-007

2500-044 0403-003 @ ¢ (7o)
- 0403-006 @ . /c@ o e,
4-01
0403-037 2501-007 % 010
S 0403-007 % = 2506-007 GO
@ 2509-008 '@ 0403-005  2532-035
o 2530001 2505"3? 2534. 010
. @ ..
b . I
QRS- ‘%& ,
® 0403089 2532-002 !
}

2532-026

2506-013

<@

2506-007

X0)”
2532-021 \& /2(500-06?2505-007

2500-045

™~ 2532-006

—— e L

31



2— ENQ w2 oy FRE EIRCBLIRL
k A HE : : @A ST AT
o Nemeolparts Description Q'ty | Price z;:‘:g::' lv):?y. Applicable models
HE R B PR
0403-001 | piving arm 2 | 50| 10 | a |BBC
AY¥IL4N¥F—asbu—nT—4 g5t — LT
0403-002 {5 abilizer control arm With g5 ball 2 | 1,000| 170 A |BBE
EE S A S 8
0403-003 Feathering piston 2 1,600| 240 A BHE
TIIML Ty Ll —
0403-004 Flnppingdmuper collar 2 1,800 170 A BBC
try—Srrn-%yro7 BBC
0403-005 Center damper cap 2 300| 170 A
£y —¥ o BBC
0403:006 Center damper B 200 70 N
el 2 A T 5
0403-007 Flapping cover - 2 200 120 A R
V—px>F (A),(B) &2 BBC-SST-E
0403-008 | ot end 2foreach(A)B) | 2 | 800 170 | A
try—-n7
0403-009 | -~ o 1 |2500 240 | A |BBC
o =
0403034 |5 2 800| 170 g |BbE
AFESA¥—-TL—-F 888 - DDF
0403-035 | 5y abilizer blade 2 | 1600 240 | A |ppc. SST-E
33— B
0403-036 Yokey 1 1,000 240 A BBG
FL—FkRL ¥ — BBC
0403-037 | g de holder L s I
s $dT—04 BBC:SST-E -
0403-080 Pitch arm 2 600| 170 A DDF
AP U I AHF— 25— BBC - SST-E -
A
0403-081 [ gy qpilizer bar 4 1,000 1:500 DDF
+ i3 f A4 7L — FL=655 A 888 - SST-E
0404-049 Semi-symmetrical main blade L=655 L 3,000 1,500
- —t7 b 15 BBC
0403-083 Seesaw set 1set 7,400| 350 B
BBC3—%ax7Y—} 1 12,000 0 B BBC - SST-E
0403-082 [pge yoke complete 1set | ™
Brg. 3XTX3F 2 1,200 120 A
2500-072 [gemrio
Brg. 4X9X4 2 |1200] 120 A
2500-061 Bearing
Brg.8X16X5 2 |1200] 170 A
2500-044 Bearing
Brg.6X15X%5 9 1.000| 170 A
2500-045 Bearing
Brg. -7 % b 6X12 2 {1200 170 A
2500-060 | 11,51 bearing 6 x 12
Brg.3xX8X4F 2 {1,200 120 A
2500-036 Bearing
FL—rATY 2 pdxBXE 6 600| 120 A
2501-007 | p1.in bearing p4%8%8
— - A ¥ g4 X298 2 400 70 A
2509-008 Needle pin g4 X298
Y42 bENFA) 2 300 70 A
2530001 | piyot bolt(A)
FAT IR p12x0862%1.5 5 500 70 A
2506-013 | £ya¢ washer 12Xp62%1.5
F7 7 v pdX8X0.5 20 100 70 A
2506-006 | p1,41 washer p4 x8X0.5

Pl

W] eEA T
ord No.
Sl D18 1wl w[Z FTM BT gy
EL R scription Qty | Pri reight eli- g 4
506- sdx 10 Y | Price Applicable models
2506-007 Flat wanherﬁxlO):((:jBS ghenee  very. i
2506-019 ;’,"I" 7Y X BIX4Ax0E [ [ © | 0] 7 | a
at washer g x4.5x 05
M2+ 7 b 10 1 200 70 A
2506-001 M2 nut
M3+for4yp  ———m— 20 200 70 A
2505-006 M3 nylon nat -
T 200 70 A
Mé+4oryqyp ]
2505-007 M4 nylon nut 10 200
a522.001 |M2X18T Tr At my 0] A
g M2x16 adjusting rod
2R T ——— | 5 500 70 A
YA boy§
2-011 S
262 M2 x 90 adjusting rod 5 | s00] 70 A
M2XI1007 ¥ x 2 pOy
-013 s
2522-013 [ M9 ¢ 100 adjusting rod 5 500 70 A
M2R Y FL»|
2524-001 | 9 rod end 5 250 7o A
oA H— 1
2525-001 85 bardened rod 5 250 70 A
ey FAYY) 22— Mdx4
2531-003 Setscrew M4x4 10 300 70 A
¥xv7A2) 32— MIXS
2532-002 Capscrew M3 x 8 10 4001 120 A
*r7A7Ya— M3Ix1
2532015 Cap screw M3 x ;5 5 10 400( 120 A
e re
2532006 ga; kA 10 | 40| 120 | A
ry TAYY) 2— M4
TS TR i 10 | 60| 120 | A
Fx 2 TAYY 12— MAX35
2632.026 | 0 airem Milx 58 10 | eoo| 120 | A
Fr27AY Y 2 MAX4S
2532-035 Cap screw M4 x 45 10 i e o
+ XFE A M2x10 20 100 120 A
2633-006 | py), head machine screw M2 x 10
- ~FRE 2 M2x14 20 100 120 A
2633-007 | b head machine screw M2 x 14
9Py 2y)a—M2x8 2 100 70 A
2534-010 | 5 Yy =
Tapping screw (Split type) M2 x 8 2-
kinds
Ty e o Ar Y a—M2x10 2 10 100] TO0 A
2534-005 | 5 1) ) 1
Tapping screw (Split type) M2x82-
kinds PR
_____-—'_—_
e
/
.
/
‘__'_—___.___.——F_'—
/———-.—_
/L____f




2521-038

2500-049

2500-049

2500-066

2500-049

/ gl ] —~ 0404-034

H 0400-004

&)
&

2500-024

@

/\ 0403-103
2

500-072

2532-004

N

o

- 0403-010

2500-072
2525- 001

2532016 =1 2533-006

0403.085_— %’5 j
& %‘ 2532-004
0404-023

2509-003
&
N &
5 0400-113
2530- 004—_ 5 Q—p
s ——
o @® 2532-005
@ 0403-062 —|
/ 0403-011
2531- 003
33

2505-006

— T+ 2532-003
©— 2506-01p
0403-047 ——
0403-019
0403-099
.— 2500-
©\2508-003 e
0403-018
2500-047
2500-045

S

0403-017

IIICT)I'I 2500-048

() 2500007
@ 0403.033
< oy 250803

~ 2532-006



= o . % .
:é""‘l-hﬁ’(-) Name or:;arls ge:crﬁmﬁ ;\Q'tft rIE’ric:fglEi E'L:if'z{" ‘?):ll; A[lefi‘z:—lrﬂ'f!ﬂgvls
0003010 |G biockset With bushing i [1000| 170 | A [PBC-SSTE
ows ot | i 0 | soo| 120 | A [BEEC,
0403017 é‘nz;er’g—e‘ut e 2 | so0| 10 | a |PBC
SEITY P g::; e v |1300| 170 | A [BEC
I ESAEA A " | sool 170 | A |PBC
e [ e [
i gf&z:w:sz;: o lg}}aisiembied ll:t 3,000 240 A BBC-SST-B
0403-047 é’o':“iefg:: :;f ad f:ft 30| 240 A |BEC
0403103 |yt T2 1 |1000| aso | a [BBC
04034162 Ku—t;)-ﬁ-u[:gji;l:;:i: g:agrgﬂ ﬁiﬁembled l':zt 5,000 350 A .
0403063 ;:i“’g::;,r 1 {1200 240 | A [BEC
0403085 \:%Z#v?:?ﬁ} EPAN-E 2 P _—— i BEC.SST.E
W-type wash-out control armn
0403093 ﬁz:g:n:r:s:n:n—lbt: 1.2:28 2 400 170 A it
ndoa02a | 75T 2 | o] w0 | A [ESSEE
0400-113 E:::i-arl?s:v:s;:::!mbly gl';lnzembled l.l:Et 7.500] 240 A EBBSC &;SITE
FMOO‘OOt ﬁe‘faﬁ;pzc;uic;\’btllﬁléiigy 7 2 200) 120 A ggg‘gs o
0404013 wi?y?a:gl;e:i:: I;Eiﬁ 819 1 ] 1500] 170 A |TE
2500-024 g;g'r?f: ;g;‘fox 5 2 |1600f 120 | A
2500.045 g;g;;‘:g",;sx"lgx - 2 |1000] 170 | A
2500-047 g;ﬁ‘ﬁ"f:mxs 2 |10 170 | A
2500-048 g:ﬁ'rz,;;:_wﬁ;ffm 1 |1500] 170 | A
2500.049 | Br. 0 001 T x5 2 [1600[ 170 | A
250007z | BrE B3 X IO aF 2 |1200 120 | A
2500066 gg‘,}’l‘l‘g"p:&",‘;xs 2 |1600| 170 | A
2505.006 | Mo :’y,‘o:’nﬂf vh 10 | 2000 70 [ A
) ey 20 | 10| 70 | A

3 - FNO B
&
Cord No. Name of - ;
L - e R I 5
e stni:L__* Deacripti.ﬁ ]‘q't;i "i::r,‘c., Fl:eif;el Deli- A;:l?z;glﬁ.fr'fb’:els
A cha vel
2508-003 (400 ring 512 =
— 5 s00] 70 A
. == MY gaxnng
2509-003 Needle ping2x11.8 2
p— - 300 70 A
" |5 hardened ball 5 250 70
2530004 | 5 7 BV BD) -
ere Pivot bolt (D 2 300 70 A
= N S )
2530005 | piyot holt (E) 2 | 300 70 | A
77202 M3XIQ
2532-003 | con sorew M3 x 10 10 | 400 120 | A
¥r v TA2Y) 12— M3IX12
2532-004 Cap screw M3 x 12 10 400 120 A
FrvTATY)a— MIX20
2532-006 | Con corew M3 x 20 10 | 00| 120 | A
*x9 T2 22— MIXGIA) Tt 9YaTYh
2632-016 Capscrew M3 x 6(A) HIbE 5 2001 120 A e
oy P27 2— Mdxd
2531-003 Set screw Md x4 10 300 70 A
+ ~NSAE X M2X10
2533-006 | po 1, head machine screw 20 100| 120 A
10X15X3.5 %7 7 —
2521038 | 157 15x 3.5 collar & [ B et
[
e
e ]
/
/
/
/
A
/




0403-048

0403-023
0403-02>

0404-029 o,

~

e,
o
0404-007 ' - .
.\ %
2532-003

= 5200 /0 oatdes_~

2505-006 : 1 Q
o 0

0404-028 i 0

2505-013

\ 0404-042
2534-003

2532-003

0404-043
0404-045

, .
0404-027 ’Q \
2532-003

0403-093
AANA-040



- FNO
Cord No.

Bx ]

og
Name of parts

2632-033

Cap screw M2.8x 12

2534-003

Sy YA a— Mixg

FroTAY ) a—- M2gxiz

ty bHE
Description

Price

% 0

o Freight

charge

n oM
Deli-
very

1A T REREE
Applicahle models

10

400

70

Tapping screw M3 x 8

10

100

70

:é;;ﬂ}r?"(') N"‘:‘:'ﬂ%arts i-‘):e:cr}ipla’itiﬁl }\Q't:ﬁ EPric:'zﬁ l:‘:‘fr;irg}} ﬂ%::; A[fﬁi}i?::ll)laf E\!ﬁpls
0403-022 éy:o‘:nr;;x: o it | so0| 210 | a [BBC
oo o T ] w0 | & [
each
ow3omo |Gz b7 1 |1200| e00 | a |BBC-SSTE
osos0ms [ S50 g " o | 0| o | A |¥g
0403-089 ﬁﬁa’g;’“fr:ss’n el 5 | s00l 170 | a |#%8/BBC:SSTE
0404-040 S"k?:l;i;e’” 2 2 |iooo| s00 | a [P -SSTESST
0404.027 ;@;;J:ﬂ;"*""’ 4 | 300| 120 A
T[] [ A
each
0404-042 :l:;n;;'rvnr:e:BLl‘ ® 1K) iﬁt":r 3,000 350 A SST-E
each
0404-043 :A:inyr;r:;cl; © (RL(L} ﬁo'r 2500] 350 | A |SSTE
each
0404_003 ;rfn:c:o:s :l:l‘“:e.: ;:O:kj’ e’ 1 1 '500 170 A SS’[‘-E
o o [ 2 [
04D4-004 C’r:sszln:v:l;:r_lei:f4 2 500| 170 A SSE
o [+ [
0404045 |17 2 7 42000 1l:§t 1000 600 | a [SSTE
0404-029 ;Z,"vf‘nﬁ,,f,,;’l;,‘“ 1 | soo| 240 | & [5TE
ososa0 |30 gy 1| soof 200 | A [¥TF
oa0a007 (gl 2 | soo| 120 | A
2505-006 | Mo ;yl:: e 10| 2000 70 | A
2505.013  M26 7 7 : 20 | 2000 70 | A
2506-009 ?l;:;:h:rﬁz.sx'rxo.s 20 100 10 A
2506-010 ﬁg;;h:r‘:”“’x' 20 | 100 70 | A
2532-003 :.,:,i::;ai 0 - 10 | 400 120 | A




e

I— FNO
Cord No.

2632-033

¥y TALya
Capscrew M2.8x 12

2634-003

B

Name of parts

M26x12

7"!:"/77.7-,1_M3
Tapping screw M3 x 8 x8

v bAE
Description

A wle @2 W8 Bl wmaemu
Q'ty | Price E;‘:'f;’: ?::; Applicable models
10 400 170 A
10 100 70 A

Coi Naeofpar St o[ Fe | Dot | T
HINT2 gy:n‘:n:u:t" A 1 | 3co| 240 | A [PEC
0403045 '-li‘m—ll:::m_h:h:e;b 7 c;Rr:,'rué;g,tR).(L) G | 1200[ 200 | A BBC: BSXE
each
ooz | S0 b 77 1 |1200] 600 | A |BBCSSTE
0403093 [0 7 ¥ 5K o | 00| 1m0 | A |8
0403:099 :.l::::g(:l ?r:ssyn:l:ber 2 400{ 170 A pEsseEEES
0404.040 | 3, ;ip:” 17 2 |1o0o| s00 | a |8 SSTESST
0404-027 a;;;;:1**’7 4 300| 120 A
od0a041 | 157 b b A (AL 1 [3000| 30 | a |SSTE
each
0404-042 ;i:in./l'r:nlt’e:ﬂﬁ i . la;'tmlr 3,000 350 A =
each
0404043 |y £ 27 L < W (O (R, (L) Bl l2g00| aso | a [SSTE
each
0404-005 | 5, 0 % > ¥/ M3 X326 2 | soo| 170 | A [SST-SSTE
0408008 | 5 077 S MAX38 2 | s00| 170 | A |SSTE
WS ITH i 2 | s00| 170 | a |SSTE
0404006 | e M3 268 2 | so0| 1o [ & |7
0404045 f.:f; il llt 1000 600 | a [SSTE
0404.028 ;i;f"::n;’sﬁpzoﬁ" k 2 |1200 200 | A |5TE
0404029 |5 F 7 ¥ o 1 | s00| 240 | & |SSTE
0404030 |~ F 77 % b (B) 1 | so0| 240 | A |SSTE
0404007 | 3~ F 7 LIO) 2 | s00] 120 | &
2505006 | 13 :;,:':' i £ 10| 200 70 | a
2s05.013 |M26 7 7 2 | 200 7 | a
2006009 | 0 e 00 20 [ 100] 70 | A
2606010 | 1 - oper 0 20 | 100l 70 | A
o g.;;:: Masio DL




403
S 2526-001 -

b

2500-045

2531-001
0403-020

0403-069

0400-067
2504-014

2332-002
\
0400-090

=

2524-001

0404-050

2506-001

0403-054

P s (
A 2524003 2524-003\}

9%
,"ﬁ’ 2506-001 0402-063
/ /é 2524-004 " g |
f 2505006 ﬁ

0403-077
N2 Leas001

= 2500-062

—

I~ 2534-015

404-022
2505-006
\e

-]

2532029
0403-025//{
) 2505-006 \i
p 2534015
S 4 |

0404-038

0403-024

0403-025

860




33— FNQO oh
Cord No. Name of parts tormg | owle @) 2 T M ML e mere i
¥ - Description | Tty | Price | Freight | Deli- | soniicable models
2531001 |7 P22 ) 2 = Maxg - charge | very
L Set screw M3 x 3
10 300 70 A
X x93, m\—
2532.029 Cap screw M2x 10 e 10 800
. 10 A
2633-011 + 5K 2 M2x12
D Pan head machine screw M2 x 12 20 100| 120 A
Axrov T2y )2 MIxg
2532-015 | 0oy ccrew M3 x 15 s 10 | 400] 120 A
T-7 7% % a3x9x1
2606-010 | p1ap washer 83x9x1 20 | 100} 70 | A
FIEY T AT a—MIx1Z i
2534-014 ‘Tapping screw M3 x 12 2.kind 10 200 70 A

-

Lol et

72— FNO n B P T O EA B Y
Cord No. Name of parts Description Q'ty %Priu E{;‘fghet ?:l;' Applicable models
FobkrZ 3 br—-2 (R), (L) &1 BBC
0403-050 Tail unit case 1 for 800| 240 A
each
F-Ax7} oT 7 ) —{t BBC
0403051 | 7051 shat WithoTpulley | ' | 700) 240 | A
FolnnYyy 4 k& .BBC
0403-024 | 1oi) housing 1| 600f 120 | A {sphuile BBC
FokTL— kY- (A),(B) &2 &2 ¥ x bib . BBC
0403-025 | gy ;) blade holder Two for each of 1 for 260 70 A |Shuttle BBC
(Arand(B) each
F LWL Assy 1% o kv BBC
0402-063 Tail housing assembly 1 set 2,200 120 A Shuttle BBC |
+iHHEF - IL - b L=105 A 888 -SST-E
0404-038 Semi-symmetrical tail blade L =105 2 i
Fo-¥ 2+ 7L — b Assy LR 1% BBC
0403-053 Tail pitch plate Preassembled 1set 2,600 170 A
Fo-n¥aFLi— BBC
170 A
0403-054 | 14 pitch lever l 400
RW+t 7 b *T-EW 71 17 BBC-SST-E
0403-069 | 7.;| plade set W L Horizontal, | 1set 1.500( 800 A
vertical, lilm
F-nT—=0TL—-2t2} 154 BBC - SST-E
1,000 800 A
0403-0T7 | 145} boom brace set 1 set
Ss-orto-nidT ZinH
0400-067 | p\4der control pipe 1o Hiaipan] o0 A | Allmodels
3% -aybr0--Lix7} SUP1.2x1,200 o | 1.500] 1,000 A kit
2523002 | pudder control pipe y s ! All models
e I T 5 o i A |BBC-SSTE
0404.020 Pipe clamp bracket —
T = = 3.SST.SST-
TirA b2l B [ 500 70 A 88
0400-090 Adjust joint (B) .
ART-—L7—4747L=135 L=735 1 | 1600] 800 A |SSTE
0404-050 Octagonal tail boom pipe L=735
$ ¢ ALFXLETO 1 1.800 240 A
2504-014 |-1;,,,ing belt XL670 ' :
om0 = | &l A |BBC-BBL-SST-E
0404-022 [ pipe band G
P .
#2-- p2x3IX5
2521-001 [ Cotlar g2 x3 x5 1 | 20f " | A |ShuweBsC
5 EAi1i ]
ay |1}k
2524-001 ::g rodyend 5 250 70 A | All models
Ny bxr ¥ g2x45 10 300 70 A i
2524-003 | pod end pin 92X 4.5
sy Iy 4T 5 | 3c0| 70 A |BBC
2524-004 Double ring pin type
7k pl2 #v1f 2 | 30| 70 | A
2526-001 Stopper #1.2 With screw =
Brg.6x156%5 2 1,000 170 A
2500-045 | Bearing 6 x 155
Brg. 7. 7 7 I s4X#9 2 |1200] 120 A
2500-062 Thrust bearing @4 Xp9
M3+ 10O+ b 10 200 70 A
2505006 M3 nylon nut
M2+ 7 b 20 200 70 A
2505-001 M2 nut
T 7 7 v 02xX6X0.47 20 100 70 A
2506-001 £ washer 2% 6x0.47




2532-021
2532-021 g @/——7
0404-063

I VBRI ATFy b

0404-033

0404-011

2534-003 0404-032

N @, 0404-009
~ 1 !
0400-051 z
@,

0404-044
2534-003 04-0

0400-051

;°> 2534.003

0404-044

2525-001

2533-005




%:M}}Ei(.) Na:eofgpnru SEZCr}i:EiE. LQ't;?t E[?ric? [i‘fr‘;il:g:ti;l. #E}:ll’;n A;ﬁlﬁ:&lﬁsgﬁﬂﬁ
0404-031 g:-:i:e:lzu:t?'. i [1800] 600 | a [SST-SSTE
Q404044 giﬁsi;a:ul_;;p:;n?i.:;;n Ryt 1 lisoo| s00 | A 888 - SST-SST-E
each g
oL ga;li:gyfnyn:e::i:gj%:ﬁiet i | 00| 120 | A |5STF
P AL L L R I R
each
od02.088 | &~ ‘:hllfh:;;'(')’o’ MB:400 1| so| 10 | A |&te -
0404-032 éo;nﬁ;r:n:e: st ;_Vl;:t;:;;d i [2000| 350 | A [%88SST -SST-E
collar
0404033 | 5, ” ;r’;“ﬁl;’y“ M= * lsoo0| 30 | a |S5STE
0404010 [ 5.7 % 0 ot tFor 08) | oao| w0 | oA [STSE
o404-011 é‘tayrt_er:n;lz;v:v:s;e?(%‘OTEA/NTYT) 1 300 70 A S EREE
0408012 |30 07 L7 e (ot Y8 [ | wo | A |FTSTE
O N
2532-002 ga.ﬁsirf;hfai Ml 10 [ ol 120 | A
2532021 ga;s:rzwz e e 1 | eo| 120 | A
2532.022 J R ey 0 | 60| 120 | A
2533-005 ’ fz;:::ail fjl\l::fliies screw M2x8 20 100 120 A
[ 2534.003 ;ﬂ:p:l;s:r:w’w;g:; MIXE w | o] 70 | A
5505-001 ﬂg :uZ ; 20 | 200 70 A
—— AT o [ o |+
2525001 |2 HE%T N 5 | 20| 70 | A
A

40

= — FNO X
d No. & ;
Cord No, Name of parts ge;’cr’gll‘?iﬁ ;\Q sl Fi,éreigil-‘.rt ”l?)plim T IRl
- | on 'ty | Price | oF " | Applicable models
ge | very
Tn—
)———_—'__—_

/L_-
__.___———‘_—-'—'—_




2522.907

2500-03¢

@/ 2524-001

2532006

0403-055
2532-003

0403-027

19
2505-001 @
@y o ~Z Z @/
~N & :
ﬂ? 2500-036
A AN

((é}
® 2524003

0403-028
!‘.@h’

0403-056

250
2533-006}73 (7

6-010

(@
2500-036 O

@
@\9\/ 2506-012 |
(&

2525-001

2522-014

2524-005

2522-001

0403-026 ’ O \@;ﬁ’ﬁﬁ?
N

i

2524-003
2500-036

N

0403-027

0403-029
2532-006

2522-014



:(";tlblgn? Nm:‘}e of?mn,s I‘;:e:cr}{ P?'E A M Fl‘é . *: R 1 5] el
1for | 800] 170 A =
PR— i each
0403026 | i over sha v | sso| 120 | A |BBC |
0403955 | Bievntor lever ! BBC
. N s00| 170 | A
0403-028 | g1evator rod set Wi:hﬁn,a;;ﬁ;” 11 :Et 600| 120 A BBG
- ring
0403-027 Il::;i‘nggll;y,[:e_letvt; s:t. k%:;e(ax l(})gJ . l‘ :E‘ 600| 120 A BBC
Itype X @
2500-036 g:i}‘i‘gg).( :g :;: X4F 2 |1200| 120 A |BBC
2500-024 geri}?:: :é?();i’:‘ X3F 2 |1eo0] 120 | a |BBC
2524-005 Eo;eid:- p:i;'l :‘.-y:e‘/ e s 250 70 A BEE
2522-013 de’u:t o Lo 5 | 500 70 | A
2522-005 Kd;u:t :);1;2-: :sMZ x4 5 500| 70 A
2522007 Id;u.:t :; ;1;'2'; ;5M2x55 5 | so0| o A
2522.014 de’u; :;‘1";2 - . N e 5 | s00] 7 | A
2532.003 é:; ;,;’J‘Ss'ﬁo" M3x10 10 | a00| 120 | A
2532.006 gﬂ; szr:: £ SR 10 | 40| 120 | A
2532.031 gﬂ; ;rzw?‘n::e‘; N M2 10 | soo| 70 A
2533-006 ;;::i'i:d im:f:lzxiﬁelagcrew 2 log| 120 A
2505001 :’g ;u: b 20 | =zo0| 70 A
2506-019 I-:Erl:;. ;;Zh‘;r"ﬂé‘ T o to | 20| 70 | A
mos0t0 | T O a1 i wg w8
o AT AR
2524.003 ;u;ef}jp N ";2“;(;;2 %45 10 | s00] 70 | A
e ﬁﬁ :);ei:dl P 5 | as0] 70 | A
s :g ﬁi&::m;‘l]:nll s 250 s :
—

a— FNO & B -
Cord No. Name of parts l“):e;/c:; I’t‘l_ﬁ )h 0 ‘,% F}éei;l't’t f*?)d!ﬂ A ﬁi{lﬂgﬁfg ;
ption "ty | Price " | Applicable models
charge | very
/
/
4__————_——-—-'—
/




—7—

FrE> - Z0ft T azii—y
Cabin - Others Optional parts

0403-079

2534-013

0404-046

0403-097




2 FNO & Lo bME A nle @] 5 TR M g
Cord No. Nawme of parts Description Q'ty | Price 5;:'5;’: Iv)::'y Applicahle madels
$r /¥ “E
0403-079 Canopy 1 1.800| 1.600 A BBC - SST-E
E 3 T-
0404051 [y 1 | 7.800] 1,000 i [
BBI-IIAWK 25 7 — > SST-E
0404-046 BBL-HAWK Transcribing mark 1 900( 240 N
LIRLHEL )
0403-104 Instruction manual ! 1000| 240 B
LBAL s+t 1.6-20:25-30 | &1
2513-002 L-type wrench set 1 for 200 10 B
each
R EERES 7~ BBC - SST-E
0403-098 Transcribing mark for identification 1 500 240 &
numbers
PR F—-T BBC -SST-E
0403-097 Tracking Lape 1 500 240 A
. ;';E'/rzﬁuz—MZ.GxGI-iz i | soel w | &
Tapping screw M2.8 x 6 Truss, two
kinds
+7ar
Option
A4 TL—FIB2— TR 2m
0400-059 | p¢. i1 blade contractible tube (Black) ) 00| 120 A
ALy TL—FILET 2 — T (R) 2m
0 120 A
0400-060 | yoin blade contractible tube (Red) 1 80
A4 7L —FILEF 21— 7(H) 2m A
0400-061 | i blade contractible tube (White) e L
F-NTL—FIET 2 — 7B Im
00 120 A
0400-062 | p1.:1, blade contractible tube (Black) : 2
Fo-n7 b= PR 32— TR Im
1 200 120 A
0400-063 | 74 blade contractible tube (Red)
F—AT7L—-FILEBFa—7(H) Im 200 120 A
0400-064 [y, ;) blade contractible tube (White) !
ST F A MK IX | o500 240 | B
0400-171 | g1ade cover (M) Blue lget | ™
TL— kA= (M 1% [ 2500 240 B
0400-172 | g1, de cover (M) Red lset | ™
TL-F B (MR 1% | 9600] 240 | B
0400-173 | g1ade cover (M) Green lset | ™
Brg. (13 %> 77—4L 12 1 g00| 170 B
0403-086 Mixing arm with bearing 1set
ZAM. -7 -t wLik 1% o800 240 | B
0403-096 [ 1010l made seesaw set Preassembled Iset | ™° :
7y —F—a—> akdss 1 |1000] 170 B
0403-101 | gearter cone With screw i
G- AF-F-MIIITETE 1% 3000 600 | B
0404-060 [ ¢y 1ch set for cone starter 1 ;"
%3 7 F A Brg, v ¥ — 1% 13000 120 | B
0404-053 | pp, 11st bearing holder Lset
3—s7L—-Fkkny—ar7y—} 1lfcm 12,000| 1,000 B
3403-082 |y 1 't 1ade holder complete ‘;
7 1
Brg. ft LBIL /i— . 1,800 170 A
1403-087 L-type lever with bearing e

44

73> Option
or 0. N 2
“meoatha gz:cr};mg. A _ll‘t i . ;‘fei;lfl h?)elil-a 'Q{HE”EHM
p— ?{g Hl L J"‘ = (st Q'ty | Price charge | very Applicahle madels
ype lever with bearing 17
0403-089 | Bre- FrLx-%=5, F 1set, | 1.800] 170 "
i Elevator rod with bearing 1, 9
Brg (T30 7 1 €77 L iy Loet | 2100] 170 ) A
0403-090 Collect pitch lever set wi 1 t.-/ b (A),(B) 1%
et with bearing 2600 110 | A
0403-091 | Bre- HWH 5355557 — oo f ™
W-type wash-out with bearing 1% 4800| 240 A
0404.055 |EX WHIW 45 L a7 5y L
Y |EX W type wash-ogut lﬁt B
B TF t
N —YBrg. 4y b =
03-102 |, . Ly
0403 Linkage bearing set llujgt 12,000 170 A
ERAE R A b T RNT TN
0403-092 Landing gear set (White) 11:; 4,500| 800 A
5061 AAMY 1 Fii =73~
0400-124 50-61 square Lype side exhaust mufTler II::‘L 6,200( 800 A
SSTAIgHHER 77 5~
0401-095 Rear exhaust mufTler for SST ll:fl 6,200 800 A
OS61SFHAF 1 X775 - 1
0401-103 Side exhaust mufMer for 0S61SFH 1.?5; 6,200{ 800 A
OS6ISFHRA 77375 7%~
0401-104 MufTler adapter for OS61SFH 1 1,200 170 A
BBC AN 7 2~ Yi%xxA b0 | IR BBC
0403-061 | BRC rear exhaust muffler 46VFTH 7L — | 186t | 4300( 800 A
k ft With die-
cast plate for
46V letters
1.5V T— A2y 7Y —
2400-001 1.5V Mars battery 1 1,400 800 A
Y- 1%
2400-002 %stnrter 1set 6,800| 1,000 A
ZAY—¥—2t} (R), (L) &1
2400-005 (7 oo rter set tfor | 700 800 | B
each
Ay —F—ACr+-RTITI— B
2400.006 | %7, ke | A0 B4
Adapter rubber for Z starter spinner
Z7r-—Fr-AA7FE7F J% 1 00| 120 | B
2400-007 Z starter switch set b
LR Ak S 1 1,500 120 B
0400-018 | counter gear 177
Tl — F2R3r— 1 500| 120 B
0400-125 | B )5 ge balancer
R 4
Drag metal
2 & M6R00Brg. + & ¥ —419 1 |1000f 170 ] A
0404-014 | \o 1] bearing 6800 holder 819 B
[} LA 1 2400|600
0404059 | |ight ype engine mount 0 | B
707 AL~ MaXT4 1| o®
0404-054 | s ogg nember M3x74
/L-'
j
_/




